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Can cardiac CTA be obtained and

interpreted within the next 24 hours?

No
Cardiac CTAs can be obtained on
Monday - Friday from 0800 - 1400 -+
|
Yes
Does the patient have ANY of the
following exclusion criteria for cardiac 4
CTA?
+ Age 265 years old
+ eGFR <30 mL/min/1.73m2
- lodinated contrast allergy
« Irregular heart rhythm
« Ejection Fraction < 30%
« BMI>45 — Yes —
. (at least
Pregnant one exclusion
« History of coronary stent criteria
is present)

+ Prior Chest CT showing at least
EmiEEEE S e moderate coronary calcifications

Unable to breath hold for 10
seconds when instructed

« Hypotension

+ Right ventricular infarction

. Severe aortic stenosis 65 bpm using beta blockade

Contraindication to receiving

« Phosphodiesterase inhibitors
nitroglycerin

within previous 24 hours

No exclusion criteria

Current heart rate < 70 bpm?

Yes J_ No
17

Order cardiac CT and medications
(HR < 70 bpm)

Unable to decrease heart rate to <

1

Order cardiac CT and medications
(HR 2 70 bpm)

If HR < 50 bpm then order CT and NTG only. E|

« metoprolol 50mg po once prn for CT (to
be given one hour prior to scan)

+ CT Cardiac with Coronary Evaluation

CT Cardiac with Coronary Evaluation

metoprolol 100mg po once prn for CT
(to be given one hour prior to scan)

« nitroglycerin 0.8mg SL once prn for CT
(to be given at time of scan)

« nitroglycerin 0.8mg SL once prn for CT
(to be given at time of scan)

If beta blocker contraindicated, replace with -

If beta blocker contraindicated, replace with -

+ verapamil 240mg PO once prn for CT (to
be given one hour prior to scan)

« verapamil 120 mg PO po once prn for CT
(to be given one hour prior to scan)

— Yes —

S

!

Patient HR < 60 bpm at time of CT?

T
No

1

Order and administer IV medication at time of scan

If no contraindication to metoprolol then order -

« metroprolol 5mg IV g5 minutes prn to achieve
HR 50-60 bpm. Max of three doses. Hold for
SBP < 100mmHg

If beta blocker contraindicated then order -

« verapamil 2.5mg IV g5 min pn to achieve HR
50-60 bpm. Max of three doses. Hold for SBP <
100mmHg

Patient HR < 60 after

Is stress test available within the

next 24 hours?

No

v

IV metoprolol OR verapamil?

I
Yes

+

Proceed with obtaining CTA images

!

Normal or non-obstructive CAD
CAD-RADS 0/1/2
ALL vessels < 50% stenosis

l

Discharge

ASA and initiating/intensifying statin
based on ASCVD risk calculator, if

Disposition based on cardiac CTA
results

l

Unchanged Moderate to Severe CAD
(compared to prior cardiac CTA or CAD-RADS 3/4/5
LHC) Any vessel 2 50% stenosis

l l

Medical optimization
Admit to Cardiology

Assess appropriateness of initiating

able. Alternatively, discuss medication
optimization with patient's PCP or
Cardiologist, if able.

« ASA Guidelines
+ ASCVD Risk Estimator Plus

Stress Pathway
— Yes —p

Contraindications to nitroglycerin:

« Hypotension

« Right ventricular infarction

« Severe aortic stenosis

« Phosphodiesterace inhibitors wihtin previous
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https://www.acpjournals.org/doi/10.7326/0003-4819-150-6-200903170-00008?articleid=744383&
https://tools.acc.org/ASCVD-Risk-Estimator-Plus/#!/calculate/estimate/



